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Applicant : Smart Team Holdings Limited

Address . Flat A01, 5/F., Great Wall Fty Bldg., 11 Cheung Shun Street, Lai Chi Kwok,
Kowloon, HK

Report on the submitted sample said to be

Sample name : Charming Bunny Power Stick

Type /model : BUNZ2014

Manufacturer :  Shenzhen Smart Team Technology Ltd

Sample received date o Apr. 22,2014

Testing period o Apr. 22, 2014 to Apr. 24, 2014

Test requested : 1. As specified by client, to screen Lead(Pb), Cadmium(Cd), Mercury(Hg),

Chromium(Cr) and Bromine(Br) in the submitted sample(s) by XRF.

2.As specified by client, when screening results exceed the XRF screening
limit in IEC62321: 2008 Edition 1.0, further use of chemical methods

are required to test the Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent
Chromium(Cr(V1)), Polybrominated Biphenyls(PBBs), Polybrominated
Diphenyl| Ethers(PBDEs) in the submitted samples.

Test Result(s): Please refer to the following page(s).

Signed for and on behalf of Shenzhen Anbotek Compliance Laboratory Limited

Reported by {,mnj!g Lot Inspected z : AE Approved by LWL ¥

Technical Manager

This Test Reportis issued by the Company subject to its Gemeg s of Service printed overleaf. Attention is drawn to the
limitations of liability, indemnification and jurisdictional issues d therein. The results shown in this report refer only to the
sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of
the Company.
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Test Results(s):
Sample Sample XRF Chemical .
o Tested Items ) Conclusion
No. Description Screening Test | Test (mg/kg)
Pb BL /
Cd BL /
1 Silver metal Hg BL / PASS
Cr(Cr(VI)) BL /
Br(PBBs&PBDEs) BL /
Pb BL /
Cd BL /
2 White plastic Hg BL / PASS
Cr(Cr(V1)) BL /
Br(PBBs&PBDESs) BL /
Pb BL /
) Cd BL /
3 Creamy white Hg BL ; PASS
hard shell
Cr(Cr(VI1)) BL /
Br(PBBs&PBDES) BL /
Pb BL /
Cd BL /
4 Purple soft shell Hg BL / PASS
Cr(Cr(V1)) BL /
Br(PBBs&PBDEs) BL /
Pb BL /
Cd BL /
5 Silver metal Hg BL / PASS
Cr(Cr(V1)) BL /
Br(PBBs&PBDESs) BL /
Pb BL /
Cd BL /
6 Black plastic Hg BL / PASS
Cr(Cr(VI)) BL /
Br(PBBs&PBDEs) BL /
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Sample Sample XRF Chemical .
o Tested Items ) Conclusion
No. Description Screening Test | Test (mg/kg)
Pb BL /
Cd BL /
Black
7 ) Hg BL / PASS
inductance
Cr(Cr(VI)) BL /
Br(PBBs&PBDESs) BL /
Pb 370 /
Cd BL /
8 Black diode Hg BL / PASS
Cr(Cr(V1)) BL /
Br(PBBs&PBDEs) oL N.D.
Pb BL /
Cd BL /
Brown
9 ) Hg BL / PASS
capacitance
Cr(Cr(VI1)) BL /
Br(PBBs&PBDES) BL /
Pb BL /
Cd BL /
10 Silver metal Hg BL / PASS
Cr(Cr(VI)) oL Negative
Br(PBBs&PBDEs) BL /
Pb BL /
Cd BL /
11 Black plastic Hg BL / PASS
Cr(Cr(V1)) BL /
Br(PBBs&PBDESs) BL /
Pb BL /
Cd BL /
12 Yellow LED Hg BL / PASS
Cr(Cr(VI)) BL /
Br(PBBs&PBDESs) BL /
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Sample Sample XRF Chemical .
No. Description Tested ltems Screening Test | Test (mg/kg) Conelusion
Pb BL /
Black chip Cd BL /
13 resistor Hg BL / PASS
Cr(Cr(VI)) BL /
Br(PBBs&PBDEs) BL /
Pb BL /
Cd BL /
14 | CreenPCB Hg BL / PASS
board
Cr(Cr(V1)) BL /
Br(PBBs&PBDEs) oL N.D.
Pb BL /
Cd BL /
15 Black IC Hg BL / PASS
Cr(Cr(VI1)) BL /
Br(PBBs&PBDEs) oL N.D.
Pb BL /
Cd BL /
16 White plastic Hg BL / PASS
Cr(Cr(V1)) BL /
Br(PBBs&PBDEs) BL /
Pb BL /
Cd BL /
17 Silver metal Hg BL / PASS
Cr(Cr(V1)) BL /
Br(PBBs&PBDESs) BL /
Pb BL /
Cd BL /
18 Black triode Hg BL / PASS
Cr(Cr(VI)) BL /
Br(PBBs&PBDEs) BL /
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Sample Sample XRF Chemical .
o Tested Items ) Conclusion
No. Description Screening Test | Test (mg/kg)
Pb BL /
) Cd BL /
19 Black plastic Hg BL ; PASS
button
Cr(Cr(VI)) BL /
Br(PBBs&PBDEs) BL /
Pb BL /
Cd BL /
20 Silver metal Hg BL / PASS
Cr(Cr(V1)) BL /
Br(PBBs&PBDESs) BL /
Pb BL /
Cd BL /
21 Black plastic Hg BL / PASS
Cr(Cr(VI1)) BL /
Br(PBBs&PBDES) BL /
Pb BL /
Cd BL /
22 Purple skin Hg BL / PASS
Cr(Cr(V1)) BL /
Br(PBBs&PBDEs) BL /
Pb BL /
Cd BL /
23 Silver shell Hg BL / PASS
Cr(Cr(V1)) BL /
Br(PBBs&PBDESs) BL /
Pb BL /
Cd BL /
24 Positive pole Hg BL / PASS
Cr(Cr(VI)) BL /
Br(PBBs&PBDEs) BL /
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Sample Sample XRF Chemical .
o Tested Items ) Conclusion
No. Description Screening Test | Test (mg/kg)
Pb BL /
, Cd BL /
Negative
25 Hg BL / PASS
electrode
Cr(Cr(VI)) BL /
Br(PBBs&PBDEs) BL /
Pb BL /
Cd BL /
White
26 ) Hg BL / PASS
diaphragm
Cr(Cr(V1)) BL /
Br(PBBs&PBDESs) BL /
Pb 150 /
Cd BL /
27 Soldering tin Hg BL / PASS
Cr(Cr(VI1)) BL /
Br(PBBs&PBDES) BL /
Note:

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million

-BL = Under the XRF screening limit

-X= The symbol “X” marks the region where further investigation is necessary.

-OL = Further chemical test will be conducted while the result is above the screening limit.

-Negative = Absence of Cr(VI), the detected Cr(VI) concentration in the boiling water extraction solution is less
than 0.02 mg/kg with 50cm? sample surface area used.

Remark:

- The screening results are only used for reference.

- When conducting the test for PBBs&PBDEs, XRF was introduced to screen Br Exclusively; When
conducting the test for Hexavalent Chromium, XRF was introduced to screen Chromium exclusively.
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Test Method:
A. Screening test by XRF spectroscopy
XRF screening limits in mg/kg for regulated elements according to IEC 62321:2008 Ed.1 Sec.6&Annex D.

Limit of IEC 62321:2008 Ed.1 Sec.6&Annex D (unit: mg/kg) MDL
Element Other
Polymers and metals Composite material Polymers .
material
BL<(700-30) <X <(1300+30) BL<(500-30)<X <(1500+30)
Pb 10 mg/kg | 50 mg/kg
<OL <OL
BL<(70-30)<X <(130+30) LOD=(50-30)<X <(150+30)
Cd 10 mg/kg | 50 mg/kg
<OL <OL
BL<(700-30)<X <(1300+30) BL<(500-30)<X <(1500+30)
Hg 10 mg/kg | 50 mg/kg
<OL <OL
Cr BL<(700-30)< X BL<(500-30)< X 10 mg/kg | 50 mg/kg
Br BL<(300-30)< X BL<(250-30)< X 10 mg/kg | 50 mg/kg
Note:

-BL = Under the XRF screening limit.

-OL = Further chemical test will be conducted while result is above the screening limit.
-X= The symbol “X” marks the region where further investigation is necessary.

-3 0 = The reproducibility of analytical instruments.

-LOD= Detection limit

B. Chemical Test

Measured
Tested ltem(s) Test Method .
Equipment(s)
Lead(Pb) IEC 62321-5:2013 Ed.1.0 ICP-OES
Cadmium(Cd) IEC 62321-5:2013 Ed.1.0 ICP-OES
Mercury(Hg) IEC 62321-4:2013 Ed.1.0 ICP-OES
Hexavalent Chromium(Cr(V1)) IEC 62321:2008 Ed.1 Annex C UV-Vis
Polybrominated Biphenyls(PBBs) IEC 62321:2008 Ed.1 Annex A GC-MS
Polybrominated Diphenyl Ethers (PBDESs) IEC 62321:2008 Ed.1 Annex A GC-MS
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Test Process: (Chemical Test)

IEC62321 : 2008 IEC62321 : 2013
PBBs/PBDEs Cr(VI) Hg Pb/Cd
4
IEC6232 IEC62
Annex A Annex B,C
1-4 321-5
\
Nolo I ( \
e e 20 P~
Solvent Alkaline Acid digestion
Extraction Exteaction (Total digestion if
residue left)
\. J
GC-MS UV-VIS ICP-AES
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Photograph of Sample
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Photo(s) of the tested component(s)
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**** End of Report *****
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